SZM

SZM920 Fg R ML FH 4 E

SZM920 WHEEL LOADER PARTS CATALOGUE

BRI TR 2 E]

QINGZHOU SHANZHUANG (SZM) MACHINERY CO.,LTD.



==

Rl

1]]1g

SZMO20 A IREALT M IFE M, A
TR ORIy (i
2, DS RSP RS, Wil
WEYH P TR ZEM TR R R, BRI
Pl A% a4 E N, SRBRER

tho

A< B W S S A Ry 2 i o T
ZE AR EE R EARELR R JLEALEA
AR ARG AR, (JREERE BaE), —B
Hpp 8RS, A5 SRR, A
FER 3 3O B 2

i =g e v diiipran it e i S i B P
Ak AN W, A R BRI BT ™
Iz, HOREMR A2 H TS5 P
R A —B, AR A BOE
PR T WA R, S BT e p
ERLPIE TS

AL A R A B

FOREWARD

This parts catalog of SZM920 wheel loader is
intented as a consultation reference for the users
to operate the machine,and to help them repair and
maintain the loader,it can also help the users to be
familiar with the construction and assembly relation
of the machine. The engine has its own parts list .So
this the parts catalog does not contain the engine
part list.

The parts catalog accord the partdrawing
of different assemblies and struction
distribution,showing the shape of the parts as well
as the assembling relation.The components which
can not be taken apart(lit the weldment or riveted
assembies) are indcated only by their component
numbers without the consisting part numbers.The
name list shows the part numbers,part names in
English and Chinese. Alternations in design are
necessary.

With the technical developing,specifications are
subject to changed without notice before the parts
catalog being recieved,and when ordering spare
parts.Users are kindly requested to inform us.The
manufacturing date and batch number of the wheel
loader.

RFingzhou Shanzhuang (SZM) Machinery Co., Ltd.



H&E CONTENTS

B— BIONARK ; {1)
FIG1 DIESEL ENGINE SYSTEM {2)
B | HSEZ ; e { 3)
FiG2 EXHAUST 8YSTEM - ! : sozsmeitadhed

= EEIEHEE . ; Gakss - {5}
FIG3 AIR FILTER ASSEMBLY ...t _ : (6]
FiG4 RADIATOR ASSEMBLY : _ i , o (8)
A& R . : {9)
FIG5 GOVRNOR CONTROL SYSTEM ...ccennn ; s - R (10}
Figs CHOKE SYSTEY .. {12)
Bt TBERER i : — : _ {13}
FIGT TOROUE CONNEF{TER ASSEMBLY , ; 5 {14)
B WERER : : ) : {15)
FIG8 REL!EFVALVEASSEMBLY : SRR ER— ; oo 18
BEA HimE A (17)
FIGg OUTLET PRESSURE VAVLE ASSEMBL. ....... S ensgrsbinnsd eramas s o {18)
B+ FTHBER ... _ ; {19)
FlG10 GEARBOX ASSEMBLY ....ciiuns ; S S P - A . {20)
EH— FIBHESEAHESR : = , e = ; nenns ( 23 )
FIG11 FRONT LOW CLUTCH ASSEMBLY _ {24)
= BEFHESERRAN RO . . sua : ..{25)
FiGi12 REVERSE CLUTCH ASSEMBLY {256}
Bt+= RO ... : _ - e e o o . : el ioribali BT )
FIG13 GEAR SHIFT CONTROL VALVE : ; _ ; _ {28}
B gt es ko I — i S _ ; ; {29)
FiG14 GEAR SHIFT CONTROL ASSEMBLY ; . S {30)
BtE @ ERERE. o - R 1
FIG1s TRASMISSION HYDRAUUC SYSTEM - — : p— (32}
BE+x R AR s (33}
FIG16 RETURN OlL FILTER ASSEMBLY ivivsieersiveivrrsessisnsion ol o fnmpmenrmntin . {34)
B+t EHRER ...... S— : _ ..{35)
FIG17 AXLE ASSEMBLY s ; v ; ; e (36}
B+ EEBhEA .. - cassbinesti — — —— siverne | BT)
Fig18 MAIN REDUCER . {38)
FiGig REAR DRIVING SHAFT ... i . ; : {40)
=+ EEE (41)
FIG20 FRONT DRIVING SHAFT s T st R - {42}
B+ EREEER _ reafindi ) e iamranfimeenliil {43)
FIG21 TYRE RIM MODULE ; {44)
FiGz2 BRAKECONTHOL MECHANISM ...... _ _ s ensobincoznan Simnntihess {46)
B-+= #HESRER ; A Y A T SO SR SRR {47)
FIG23 BRAKE PUMP ASSEMBLY s G e s {48
Bo4HE FEIIRLANE.. - Cimmsindeni * Cunenieciams Cotmnamposenniens T - B
FiG24 BRAKE CONTROL MEGHAN&SM ; SR e . — o [50)
B-+h FHHESR .. ; e Ln
FiG2s: HAND BRAKE ASSEMBLY I G, e e Fhrn ons s 1 ; {52)
B+ HEEHERE o - — s ; _ ORI

Fis26 FRONT FRAME ... g; 54 }



B3 CONTENTS

=+t
FiGe7
TN
FlGa2s
A+
Fiz29
F£=+
FI530
#=+—
FIG31
B=--
FiG32
H=+=
FiG33
B=+H
FiG34

BHz+x

FIG35
B=+x
FIG36
B=+E
FIG37
B=+
FIG38
B=+7
FiG39
B+
FIG40
Bt
FIG41
EHE+=
FliG42
Bm-=
Fi343
-
FIG44
BN-+&
FIG45
2]y iy
FiG46
Hu++
FIG47
q2ETA
FiG48
EN+h
FiG48
BE T+
Fias0
BE+—
FIG51
Ba+=
~lGs52

R R R I oo et rsercrevareras s rm e e se b Re s panaLe b bR AR S AR e e S bR At s RRA R e mennn eenr et beng b edet s mnne sabanaen { 55)
REAR FRAME .. T A B TS e S R S P R {56)
FALEBEE e {57]
BUCKET ASSEMBLY ...ocvvvnne eeees e ee st sttt seeen e e rennen .{58)
TAEZEB R i s --{589)
WORKING EQUIPMENT ASSEMBLY.. Hemmsrnmncil N ER .{ 60)
mEgE ierasresosnLrea R oA PR P i ep R LA e bR F S48 BEA S RSt et r oA e {61)
COUNTERWEIGH]’ ASSEMBLY A R S S {62)
L e A W SO S {63)
HOOP OF DIESEL ...eevvsruisasiesesssssessussssassemmssbmesssssissnsmsioms sssoemsssssstss somssesteessnsinssssssenssmensase ..164)
FEEEE . ; {85)
STEERING WHEEL MODULE .. 168)
o L {67)
STEERING SYSTEM cvcivimsiricmaermrecrae [68)
- T P WO~ N {59)
ORBIT-ROCL VALYE (70)
REBAER .. S o A71)
PRIORITY VALVE P Ly e {72])
< Fii: £ A " ST O U0 - (73)
STEERING CYLINDER .......... - R R TR 7 7.5
THEERERS. {75)
IMPLEMENT HYDRAULIC SYSTEM (76)
L T i b TT
DUMP CYL INDER ..{78)
BhE W {79}
LIFT ARM CYINDER .ooovuvmsiinniesineicnsconenisisnsiamsiinsmssmsssobsonssmsssssntasmrmsstasosmesoeesssas pensammme (80)
HWER .. {81)
GEAR PUMP .. .-{82}
Eﬁ%@ﬁi% T {83)
SUPPORT DRIVING SHAFT 0}= PUMP — - (84)
EHERT B S AN T e B {85}
LOADER VALVE ASSEMBLY . (86)
2eim vveertaassasassarusnssmase cesanyaemsoe seemmtte e ee ey e e {87}
SAFETY VALVE ....... (g8}
THEIRUNM ....... sk v ..{89)
WORKING CONTEOL SYSEM T — {90)
HBEER ; {91)
HYDRAULIC TANK ASSEMBLY ....... T {92
SHMEER . s et S e YRS A AR S L SRR {93}
FUE] TANK ASSEMBELY | T B S e S R srveervnins | 94 )
BAEEE . e reranesnasihens ..{95)
CONSOLE SUPPORT ASSEMBLY ..civuuviasiescsisssesinstvssicssssemss cosencoien {96}
BIEZER oorrsere s R T S S {97}
CAGE ASSENMBLY ......ooeisimsmomistcicasenst irnenssrenesens s smssstssinsssssnsns (98}
BERBIRIR oo cnssssesseseasstssasscssasamsssssronsnsssrs sessmsrasas ssass st ot st bntmenss {99}
e T (100}
B EIRILA e ssrasssesie s s srese s e b bbb esa e R A sR S bem e e mor et e menn enmnen {101}
CAGE CONSOLE SUPPORT............... S {102)
BEEBLAEE oiiciiiimnsisvevinsissessnonssn {103}
CONTROL PANEL ASSEMBLY ......... vtisens rereresere e s ape et sn s (104}
SEF....... - R O T T S PR L S R e {105)
ELECTRIC SYSTEM snmnsase e Ehen annsaesnantcasraEroR S S ents . {108)



LS

DIESEL ENGINE MOUNT

a2 G




LS

Fs %5 FIR ¥
KEY PART NO. DESCRIPTION Oty
1 GB/T91-2000 HO 1.6 SPLITPIN 1.6 2
2 GB/TE178-1085 M2 NUT Mi2 2
3 GB/93-1987 12 WASHER 12 2
4 GR/T5783-2000 2eM 10 x 30 BOLT M0 = 30 8
5 GB/To3-1987 HE40 WASHER 10 8
& B RUBRER WASHER 2
7 GB/T5783-2000 e M12 = 60 BOLT M2 < 80 2
8 GB/T97.1-2000 MmE WASHER 12 2
g Bl ELECTRIC 1
10 BRE TR SUFPORT 5




LS

SRR
EXHAUST SYSTEM




LS

=& #E <4

=Y PART NO. DESCRIPTION

1 HESEENE EXHAUST PIPE
2 GR/T5783-2000 12EE MB x 25 BOLT M8 x 25

z GB/T93-1987 nEs WASHER 8

< GB/T5170-2000 RE M8 NUT M8

= GR/5783-2000 123 M8 = 40 BOLT M3 = 40

8 i i GASKET

7 GE/5783-2000 M8 x 20 BOLT M8 = 20

: GRB97.1-2002 RES WASHER 8

3 _ Y S R i SUPPORT PLATE
13 GB/T5783-2000 TR M8 = 30 BOLTME = 30
11 247298 SIL.ENCER BODY




LS

ERERES .
'AIR FILTER ASSEMBLY




LS

BEs %5 E% HR
KEY PART NO. DESCRIPTION Qry
1 FRO4S SPLIT PIN 1
2 HERE NUT 1
3 1R WASHER 1
4 xaE WASHER 1.
5 = UPPER COVER 1
) jrieni]  SEAL RING 2
7 T 3B FINE FILIER ASS" ¥ 1

8 e LOWER COVER 1
9 & CLAMP 1
10 BRHEZRIAT LOCK PGLL ROD b
1 2 SEAT ;




LS

DIAYOR ASSEMRLY

Y gsx

; AT
[T TS
WO




LS

Fs %3 B He
KEY PART NO, DESCRIPTION ary
1 KBS RADIATOR ASS’ Y 1
2 JE/TRE70-1609 IRIE d35-51 CLAMP d35-51 4
3 BT WATER OUTLET PIPE 1
F B RADIATOR COVER 1
5 BRKE WATER INLET PIPE 1
6 GR/T5783-2000 R M6 = 20 BOLT Mg x 20 8
7 GB/T93-1987 D™ES WASHER 6 8
8 GE/T97.1-2002 WASHER & 8
g  AUBBER CASHION 2
10 GO/To3-1987 S WAGHER 12 2
11 GR/TE170-2000. §RE M2 NUT M12 2




LS

A RAYLH
GOVERNOR CONTROL SYSTEM




LS

F5 #E IR uWa
KEY PART NO. DESCRIPTION QTyY
1 R ACCELERATOR PEDAL 1
2 GB/T68-2000 $RETM6 x 20 SCREW M6 = 20 3
3 e SPRING 9
4 SR I m PULL BGD B
5 GB/T91-2000 FFOE4 2.8 = 18 SPLITFIN 2.8 = 16 5
5 GE/T97.1-2000 DE6 WASHER 6 4
7 W RERF ROCKER ARM 1
8 R I PULL ROD 1
9 GB/T6170-2000 258 M10 NUT M10 2
10 "GEB/T97.1-2000 BE10 WASHER 10 2
11 GB/TE3-1987 1 10 WASHER 10 1
12 _ BIEFF L [ PULL ROD {

13 GE/T97.1-2000 BnEs WASHER 8 1

10



LS

B
CHOKE SYSTEM




LS

Fs = B 34
KEY PART NO. DESCRIPTION ary
1 RER BOLT SHAFT 1
2 GBY1-1986 FOE2 = 10 SPUTPIN2 x 10 1
3 GB97.1-1985 & WASHER 6 1
4 " GB75-1985 RRIREIME x 10-Ep - Zn LOCKING BOLT 1
5 GBO7.1-1985 W 10 WASHER 10 1
3 GB41-1985 $RBMI0Ep - Zn __NUTM10-Ep - Zn A
7 BRI " CABLE SHAFT 1
8 (B41-1986 REIMe-Ep - Zn NUT Me-Ep - Zn 2
g KR e JPLATE 1




LS

IR E AL
TORQUE CONVERTER

.:3635\ 33 32 31 30 29 28 2725 25 04

13



LS

Fa H=s 25 =
KEY PART NO. DESCRIPTION ary
1 Ty HOUSING 1
2 ETHEE GEAR 1
3 GB893.1-86 A B0 SNAP RING 90 1
4 GR276-82 & 308 BEARING 308 1
5 GB825-88 SEMBETMI0 SCREW M10 1
6 . B . SEAL RING 1
7 ESi DRIVING SHAFT 1
8 SR, SHE STATOR BOSS SLEEVE i
g B SLEEVE 1
10 ' =26 BTATOH BOSS i
11 5B893-87 HE 10 WASHER 10 8
12 3B5783-86 #Zie M10 % 35 BOLT M10 x 35 8
13 ' EHR SEAL RING 1
14 - (3B5783-86 B M12 = 30 BOLT M12 x 3G 12
15 GB93-87 HE 12 _ WASHER12 12
16 GB5783:86 R ME % 10 BOLT M8 x 10 8
17 GB93-87 WASHER S 3
18 COVER PLATE 2
19 B O-BING 1
20 H(34-892-67 OIL. SEAL 1
21 MID-SEGMENT i
37 GB5783-86 BOLT M8 x 16 5
23 DOUBLE SPACER a

24 GB119-86 _ PINAS = 16 4
25 _ T LRPELLER i
26 GB3452.1-82 | O-RING 106 » 3.55 1
27 . LMPELLER FHUB 1
28 GB276-89 BEARING 6108 )
29 GB893.1-86 | SNAF RING 68 !
30 s | <BSTATOR .4
31 GDeo4.1-86 TENAPRING

32 TURBING HUB i
33 _ TURBINE _ )
34 " GBBE9-86 BIVETE x 42 i0
35 GRA%4.1-86 ; SNAP RING 40, 1
36 _ RSB FILLER | i
a7 ~ GB5783-56 = M8 < 20 BOLT M8 » 20 1
38 O RE 279 = 3.55 C-RING 279 x 3.55 1
38 L Jiseiad: ] LMPEILER SHELL 1
40 (GB5782-86 TR MB x 60 BCOLT M8 x 80 24
41 GB848-85 BEs WASHER 8 24
42 (356170-86 ZE M8 NUT M8 24
43 IR DOUBLE SPACER 8
44 el i) ELASTIC PLATE 2
45 58 FILLER 1.
48 . BERER RELIEF VALVE 3
47 GB70-85 IRETM10 = 25 SCREW 4
48 GB3452.1-82 O RE O-RING 1
49 ' B SEALING BPACER i
50 HOESRESN OUTLET PRESSURE VALVE 1
51 _ GiBE782-86 IRRE M10 x 80 BOLT M10 x 90 4

14



LS

BERSRK
RELIEF VALVE ASSEMBLY

i5



LS

Fs & L i
KEY PART NO. DESCRIPTION QTy
1 ERe NUT 1
2 PURER NUT 1
3 =il STOPPER It i
4 GB3452.1-82 O®WE 15 x 265 O-RING 18 < 2,65 ]
5 o SPRING 9
8 fE T VALVE STEM I 1
7 R VALVE MOUNT 1
8 GB8Y3.1-86 B0 SNAP RING 20 1
g GB3452.1-82 ORI 14 = 2.65 O-RING 14 x 2.65 1
10 PR 1 STOPPER | 1
11 i VALVE BODY 1
12 B 1 VALVE STEM 1 1
13 1] Gk SPRING 1
14 SPRING 1

AR

16



LS

17



LS

FE “E -4 @
KEY PART NO. DESCRIPTION Qry
1 ] FRRIE] SCREW 1
2 898277 SHE 20 WASHER 20 1
3 e SPRING 1
4 (B308-84 RO STEEL BALL 011 1
5 HORE VALVE. BODY 1

18




LS

TRANSMISSION ASSEMBLY

B AL

19



LS

Fe = =R #E
KEY PART NO. DESCRIPTION QrTyY
1 GB70-85 ERETMSB = 12 SCREW M6 x 12 4
2 MRS THREAD PLUG &
3 BHHERS RS FILLER CAP{FORWARD) 1
3 ORE 10.6 x 2.65 O-RING 106 x 2.65 4
5 BE Rt FILLER CAP(REVERSE) 1
N _ TR CONTROL VALVE 1
7 GB276-89 3% 308 BEARING 308 2
8 CEEETE T I -GEAR OF INTER-SHAFT 1
g B L (34) WASHEFI{II)(34) _ 1
10 EPDE 1 Y -GEAR OF INTER-SHAFT. 1
11 |m'=ﬂ SHAFT 1
12 m@ﬁr (39.5) WASHER( I )(39.5) 1
13 7 CRERH FRONT COVER 1"
14 GBEg3-87 mEi2 WASHER 12 8
15 B5783-86 i Mi2 = 30 BOLT M12 = 30 B
16 :B%1-86 a5 % 26 PIN25 = 26 3
17 EEIM20 x 1.5 WNUT M2G x 15 2
18 T BB : WASHER 2
i9 GB3452.1-82 OR300 x 30 ORING 30 » 3.0 )
20 Bl FRONT QUTPUT FLANGE 3
21 e DUST COVER 2
22 MERDAR AT « 84 x 125 OIL SEALING 47 = 84 x 12.5 2
23 CONNECTOR 1
24 BEARING SEAT 1
on R = 4
26 GB3452.1-82 2
a7 _ _ 2
Z8 GEZ97-64 B
29 ; - i
30 . 'FHREAD PLLIG 1
1 O-AING 51.5 x 2.65. 1
az FILTER SCREEN ASY 1
33 1 -WASHER OF QUTPUT SHAET ki
34 GEAR %
35 FUEL LEVEL GAUGE 1
36 HOUSING 1
a7 THREAD PLUG, ST
38 OIL FILTER ASS” Y 1
39 REAR QUTPUT FLANGE 1
40 REVERSE CLUTCH ABS” ¥ 1
4% GB5783-28 mme x 40 BOLT M2 % 40 4
42 GEBO3-87 HE 12 WASHER 12 8
43 GH5783-86 e M0 % 30 BOLT M10 = 30 iz
44 GRO3-87 BE 10 _ WASHER 10 iz
_45 _ PGS REARCOVER 1
45 GB3452.1-82 ORIE 855 = 3.55 ORINGEZSE = 3.55 1
47 Bt ESREH FORWARD CLUTCH ASS® Y 1
48 . sk _ CONNECTOR 1
49 GB3452.1-82 O g 10.6 % 2.65 O-RING 10.6 % 2.66 8
50 SRR OIL PIPE ASS" Y 4
51 MmEEs. CONNECTOR 1
52 : 17 ERHERE DIL PIPE 1
53 ZB.H5001-87 25 d40 CIAMP DAD. 4
54 _ A -FITTING BODY i
55 GE COVER ]
56 ESE BREATHER ASS® Y 1
57 FEHTSEERE BIEEVE 1
&8 HERLRENE SIEEVE §
BG (3B5783-86 M2 % 30 BOLT Mi2 % 30 4
60 GB5783-86 {24 M20 % 35 BOLT M20 x 35 g

206



LS

TRANSMISSION ASSEMBLY

21



LS

= e EFR e
KEY PART NO. DESCRIPTION QTyY
&1 GB93-87 B8 20 WASHER 20 8
62 TERE T B FRAME i
63 GB31.1-88 82 M20 x 80 BOLT M20 = 80 4
64 TEEZRER RUBBER SPACER 4
85 i SPACING PLATE 2
66 e SEAL SPACER 1
"67 BRI SEAL SPACER s
68 =] OIL PIPE 1
69 GR5783-86 (G M8 x 20 BOLT M8 = 20 2
70 " (B93-87 T B@Es WASHER 8 2
71 RmeEn 1 -WASHER OF OUTPUT SHAFT 1
72 B __ SEAL SPACER 1

2z



LS

'FRONT LOW CLUTCH ASSEMBLY

HREEESERR




LS

24

F= #e HER HE
KEY PAHT NO. DESCRIPTION QTyY
1 GR276-89 Zhim 308 BEARING 308 2
2 BE WASHER 1
3 (38894.1-86 BE 40 SNAP RING 40 2
4 GR277-89 ihay 50208 BEARING 50208 1
5 BB SNAP RING i
& . Pk (GEAR 1
7 (GB305-89 1FEhIA 80 LOCK RING 80 BEE
8 ARHENEsSTAH CLUTCH SUMP 1
9 F= PISTON 2
70 BRI ' SEAL HING 3
1 i E Y SEAL RING . 2
12 EaRmTE CLUTCH DRINVEN DISC: 8
13 ey “CLUTCH DRIVING DISC 8
14 [SEeEdilay CLUTCH CLAMPING PLATE 2
15 (38803.1-86 P 135 SNAP RING 135 e

16 BT CHECK VALVE SEAT 2
17 GB308-84 3R 3/16™ STEEL BALL 2
18 2B285-77 EIE 2G1/8” THREAD PLUG 2G1/8” 2

19 Bohew SPRING 2z
20 BEETIR SPRING RETAINER 2
21 | (3B276-89 w108 _BEARING 108 o
po2) T e ENAF RING 1
23 GB&g3.1-88 P 68 SNAP RING 68 2
24 HE GEAR 1
25 | SPACER 1
26 CUeErs o o SEAL AING 3
27 . Besu | | CLUTCH SHAFT 1



LS

FREEHESERE R

REVERSE CLUTCH ASSEMBLY

25



LS

FE #= B e
KEY FPART NO. DESCRIFTION aTy
i GB275-89 #5308 BEARING 308 1
2 i WASHER 1

.3 GRB305-89 LEEhik 8o LOCK RING 80 1
A GB277-89 M 50208 BEARING 50208 i
5 i) SNAP RING 1
& B GEAR "1
7 T CLUTCH SUMP 1
8 TE PISTON 2
8 . S CHECK VALVE SEAT 2
10 GE308-84 T B 367 STEEL BALL )
11 EBEER SEAL RING 2
12 B SEAL RING 2
13 ESBEA CLUTCH DREINVEN DISC 8
14 BaHEMR CLUTCH DRIVING DISC 8
15 . (g _ CLUTCH CLAMPING PLATE. 2
18 TB603.1-86 135 SHAP RiNG 135 2
17 e danmy CLUTCH SHAFT 1
18 . QfZB2EB-TT BT 2G18" THREAD PLUG 2G 1/8” o
19 S SPRING 2
20 SEESRN SPHING RETAINER 2
il GB894.1-88 SHAP RING 40 2
72 GR276-80 BEAFING ry
23 SPACER |
24 (GE893.1-86 SHAP RING 80 3
25 TGEAR 1
25 Ve 1
27 SEAL RING 3

28






LS

s #5 &R R
KEY PART NO. DESCRIPTION QaTry
i GB3452-82 0" RING 2
2 VALVE S5TEM 2
3 VALVE BODY 1
4 Q/ZB285-77 THREAD PLUG 2
5 JBO82-77 WASHER 3
6 JB1000-77 THREAD PLUG 3
7 GR308-88 STEEL BALL 2
8 STOPPER 2
9 SPRING 2
1G GB3452.1-82 “0" RING |
11 THREAD PLUG 1
12 SCREW 1
i3 SPRING 1
14 DRIVE STERN 1
15 GB3452.1-82 . 0" RING ; 1
16 AIR VALVE BODY 1
i7 AR VALVE STEM 1
18 GB3452.1-82 “O7 RING 1
19 GB3452.1-82 “C" RING: 1
20: CONNECTOR. t




LS

EERAIE
GEAR SHIFT CONTROL ASSEMBLY

29



LS

FE #= & e
KEY PART NO. DESCRIPTION QTY
1 THERNZ OPERATION HANDLE 2
2 o Tl SHIFTING LEVER 2
3 GB8894.1-86 14 SNAP RING 14 2
3 ' Y YOKE 3
5 BT ROD &
8 [t E T SUPPORT 1
7 GE/15763-2000 ERMI0 = 30 BOLT M10 30 2
a GB/T93-1987 BE 10 WASHER 10 2
9 e T8 x 30 PINS x 30 4
10 GE/T31-2000 FON28 T SPUTPINZS 3
11 WESFRAERR PLATES 1
12 5 BIEAR REVERSE SWITCH 1
13 GE/T6170-2000 @6 M6 NUT M8 4"
14 =1 SUPPORT 1




LS

HERERG
TRASMISSION HYDRAVLIC SYSTEM

B



LS

i 224 &5 B -
KEY PART NO. DESCRIPTION Qry.
1 BAERRESENTE TO Oil. FILTER PIPE 1
2 JB/TB870-1999 IR§E 32-44 CLAMP 32-44 6
3 THE DR = TO RAD IATOR PIPE q
4 TR nIHEES OIL RETURN PIPE OF TORQUE CONVERTER 1
5 TERHEE OIL INLET PIPE OF GEAR PUMP 1
8 T BEL CONNECTOR 1
7 e DE CONNEGTOR ASS” ¥ T
8 CONNECTOR ASS’ Y 1
9 RUN PUMP : e
10 TO PRESSURE VALVE PIPE. i
11 I -ONNECTOR 1
12 WASHER 27 1
13 CONNECTOR 1
14 WASHER 10 1
15 nERE TRANSMISSION PRESSHOSE 1
16 BERA RN TO CONTROL VALVE PIPE i
1T, YobRhs OIL RADIATOR 1
18 — _ e RETURN OIL FILTER ASSEMBLY 1
19 GBI T5783-2000 Bk M8 = 30 BOLT M8 x 30 z
20 GB/TI3-1987 DEB WASHER 8 10
21 Zgene CONNECTOR . 1
E7) _ FILTER ELEMENT 1
23 JB/T8870-1999 MERE 22-32 CLAMP 22-32 2
24 . OB CONNECTOR . 1
25 @ 4, WASHER 14~ 1
26 RS ! IV CONNECTOR 1
7 T8 | WASHER 18 &

28 GBIT5783-2000 RS ME <20 | BOLTMB < 25 )
29 O@EB24 O-RING 2 2

32



LS

XEHER R
OIL FILTER ASSEMBLY




LS

FE #= 4 HE
KEY PART NO. DESCRIPTION aTY
i HMOEsES OONNECTOR ASS' ¥ 1
2 “O" T 145 « 5.7 O-BING 145 x 5.7 1
3 e SEAL SPAGER 1
4 TENEER FILEW SCHEEN ASY i
5 NN HOUSING 1
8 IR MB x 20 CBOLTMS x 20 5
7 BnEg W2EBHER 8 3




LS

BT S R
AXLE ASSEMBLY

35



LS

o= 5= W #E
KEY PART NO. DESCRIPTION QaTy
1 I RNARE - F5F M10 x 125 NUT M10 x 1.25 12
2 pERE WASHER 12
3 RS WASHER 12
4 FARE STUD 12
5 B DIFFERENTIAL AXLE SHAFT 2
] REMRE (ZE/E) HUB NUT (/R) 12
7 BEEE (£/8) HUB BOLT (LR} 5
8 R BRAKE DRUM z
g SEEaE . OIL SEAL OF REAR HUB 2
10 N BEN R DB RO BOLT AND WASHER MODULE 2.

FAESRIEME = 10 BOLT M6 = 10 12
1  SEARE WASHER _ 12
12 HIFBEE (Dreasey T LOCK WASHER P
13 B8 (ST NUT 2
14 BERARE _ BEARING 2
15 gty REAR HUB )
16 LERANREMIB % 1.5 NUT Mi8 x 1.5 12
17, . BESNR BEARING o
18 SR P e OIL SEAL B
19 RERE DIL SNAP COVER o
20 NRE _ PLUG 2
21 FEDE WASHER ]
22 ik i WASHER 1
23 BB PruG. 1
24 ) ' REARAXLE HOUSING ASS™ Y 7
25 BREATHER PLUG i

T oHARE

g



LS

- EFEFER
MAIN REDUCER ASSEMBLY

4t

37

31



LS

LOCK NUT

Eg %5 B s
KEY PART NG, DESCRIFTION aTy
1 HRRT ADJUSTING NUT P
2 EFRNR BEARING o
3 e (EEBRE) BOLT 12
4 ERSRERSE WASHER oF
5 EFRTE (D) LEFT CASE,DIFFERENTIAL 1
5 EEEDIHERE SHM 2
7 BN SFIDER GEAR =
8 it v} PLANET GEAR 4
9 TERTE CAREDN SHAFT K
10 Hne SPIRAL BEVEL GEAR 7
11 SEER (5 LEFT CASE,DIFFERENTIAG 1
12 B (MIEE) BOLT 12
13 SRR ENE SNAP RING 1
14 FHSEEaRR BEARING 1
i5 ERIEE SPIFAL BEYE PINION e
16 ESi ~BEARING 3
17 HmEEE ISOLATOR 1
18 e BOLT i
19 wEDE WASHESD a
20 HEE (R BEARING COVER )
21 B (Fims, TERER) BOLT 7
BT (h. AR BOLT A
22 FEES MAIN REDUGER CASE i
23 _ TMEE (FiR, EmER) 2
o T B =
25 gﬁéﬁ;g a& S 2
28 — g bl 1
27 WRBS 5
= | ERINEE 1
29 o EDREN ; A
= e o !
EFETELRST w4

38



LS

IEt&anm
REAR DRIVING SHAFT

39



LS

FE ®S RER e
KEY PART NO. DESCRIPTION Qry
1 FLANGED YOKE 2
2 SPIDER AND BEARINMG ASS" Y . 2
3 ) SNAP RING 8

rl "GB1152-09 FITLING 10 = 1 y

5 SHORT YOKE ASS* Y 1

6 RUBBER OIL SEAL 1
— “YOKE SEAL COVER q

A LARGE CLIP 1

9 GUARD 1

0 SMALL COP 1

11 SPLINE SHAFT ASS® ¥ 1

12 65589-80 NUT M14 x 2.5 4.

13 T BOLT 8




LS

R fEEh
FRONT DRIVING SHAFT

41



LS

Fs #s £ HE
KEY PART NO. DESCRIPTION QTY
1 REX FLANGED YOKE 2
2 BErsR SPIDR AND BEARING ASSIY 2
3 % SNAP RING 8
4 GE1152-89 R MI0 x 1 FITLING Mi0 = 1 1
5 EANSES SHORT YOKE ASS' ¥ 1
6 SRS RUBBER OIL SEAL 1
7 Y Ea YOKE SEAL COVER 1
8 FEA LARGE CLIP i

g BbE GUARD i .

10 VERR SMALLCLIP i
11 TERE, SPLINE SHAET ASS' Y 1
12 _ B . BOLT i
13 GB88g-80 EEMI4 <15 "NUT M14 = 1.5 4




LS

ha. RESR
TYRE RIM MODULE

43



LS

Fe  #e rT L
KEY PART NO. DESCRIPTION QrY
1 Py RIM aE 1
2 11.00-16 B TIKE ASS” Y 1
3 PR BAND 1
- £ RING LOCK i




LS

il zhik E RS
BRAKE HGDRAULIC SYSTEM




LS

[ (IBRAKE HOSES ASS” ¥

= = R i
KEY PART NO. DESCRIPTION QTy
1 HEEE BRAKE OIL PIPES 2

2 FFEEED BRAKE OIL PIPES i
3 HEEEn BRAKE OIL PIPES 2
4 HE@ENV BRAKE OiL PIPES 1
5 FEREV BRAKE QIL PIPES 1
6 GB/T97.1-2000 HBE 10 WASHER 10 1
7 HETE 1 1 BRAKE OIL FIPES 1
8 NEREE1 I BRAKE Ol PIPES 1
g JERTEN I BRAKE OIL PIPES 1
10 Ve PUSH ROD FORK 1
i1 eV PUSH ROD 1

_i2 s ; R BRAKE PUMP: +
13 JB/T8870-1989 1B 10-16 CLAMP 10-16 4
14 GB/T5783-2000 RIS M8 * 25 BOLT M3 x 25 |
15 _ e _FIEmTE BRAKE Ol STORA GEEQOP i
16 GB/Te3-1987 BER WASHER B 3
17 GR/T8170-2000 LT MB NUT Mg 1
18. _ GB/T5783-2000. R M10 % 60 BOLT M10 = 60 2
19 "GB/T55-1987 BE 10 WASHER 10 2
20 GRITS7.1-2000 1816 WASHER 15 3
21 o i BRAKE OIL NUT 3
25 GB/T5783-2000 B ME = 30 BOLT MB = 30 2
23 GEB/T97.1-2000 RES WASHER 8 2
24 = “T" CONNECTOR 2
25 1




LS

BRAKE PUMP ASSEMBLY

wlENR = R

47



LS

FE #H5 BF &
KEY PART NO. DESCRIPTION ary
1 RIS RS WASHER 1
2 HTEF= BRAKE SWITCH 1
3 BERRE SPRING 2
4 R VALVE BODY 2
5 R VALVE 5
8 BRI WASHER 2
7 T VALVE SEAT 3
8 BER CONNECTOR 3
g EESR BLOT. 2
W AR BRARE CYLINDER 1
11 eIt FRONT FISTON ASS’ Y’ 1
12 DEES REAR PISTON ASS' Y 1
13 8 SNAP RING 1
14 - Bhh DUST SEAL 1
15 BT PUSH ROD 1
16 SSMB NUT M8 i
17 BER YOKE 3
18 HO§3.2 % 20 SPLITPIN 3.2 * 20 1

B BIC x 26 T BOLT B0 % 26 1




LS

FrizhRAH4
BRAKE CONTROL MECHA NISM

49



LS

F8 “#s E% HR
KEY PART NO. DESCRIPTION QTy
1 pEmE RUBBER PEDAL i
2 e ] BRAKE PEDAL 1
3 =t PiN 1
4 GB/T91-2000 a2 SPLTPIN 32 2
5 BT H8 x 30 PINGB = 30 2
5 GB/T91-2000 FHE2 SPLITPIN 2 4
7 = BUSHING 2
8 TR 10 x 25 PIN ¢ 10 » 25 2
] 610 % 55 PIN$ 10 % 55 1
10 =1 MOUNTING SEAT 1
11 [Eer BOLT 2
12 BE WASHER 2
13 - T EZE CABLE SHAFT 1
14 GB/T5783-2000 M8 < 25 BOLT M8 x 25 4
15 GEB/T93-1087 - . WASHER 8 L 4
16 i FHE " SUPPORTING PLATE 1
17 (3B/T5783-2000 S M12 < 30 BOLT M12 = 30 4
18 . GBTY3-1987 WASHER 12, . . 4

g 12



LS

HAND BRAKE ASSEMBLY

FHlzN2E SR

51



LS

e %= i 5 B
KEY PART NO. DESCRIPTION QTY
1 O3 x20 SPUTPING x 20 1
2 #HhE 10 WASHR 10 1
3 FO¥ 15 = 10 SPUTPIN 1.5 x 10 1
) 24 x 22 PiNg = 22 ]
5 HA PIN 1
8 HlishiheR BRAKE CRANK 1
7 5 PIN 7
8 IREMI0 NUT M10 1
9 =y PEDESTAL 1
E[+) [ ZR NUT W5 2
11 BHES. WASHER 5 2
12 s TENSICN SPRING 1
13 FRE MAIN CLAMP 1
14 SRR SPRING PIN N 1
15 TERE MAIN FRICTION BLOCI 1
16 BiEER SECOND FRICTION BLOCK i
17 S SECOND CLAMP 1
18 SUTEe LIN KAGE BOLT 1
19 =B PEDESTAL i
20 BhRRE RETHACTION SPRING 1
21 _ BB WASHER 2
22 R BOLT 5
23 e BOLT 4
24 mE WASHER 4
25 -

TR

JBRAKE DISC




LS

Vs
z1] E?g:%

FRONT FRAME

53



LS

EEE (1)

e %= =% 54 BE
KEY PART NO. DESCRIPTION QTYy
1 giE FRONT FRAME = - . i
2 BRI E PIN OF LIFT CYLINDER 1
3 JB/T7840.1-1895 FOEE M8 x 1 GREASE NIPPLE M8 x 1 3
4 BlER FRONT HOCD i
5 GR/T5783-2000 IBEs M8 x 15 BOLT M8 = 15 6
5 GB/T83-1987 Frilige) WASHER 8§ 10

5 GBE/T97.1-2002 BEa WASHER 8 10
8 GB/T7940,1-1985 $OER M8 x 1 GREASE NIPPLE M8 = 1 4
g GB/T5783-2000 e M0 x 20 BOLT M10 x 20 7
10 GB/T93-1987 BE10 N “WASHER10 T
11 HIERSHEREER PIN OF LIFT ARM 4
12 GE/T5782-2000 B Mi6 x 190 BOLT M16 * 180 8
13 GR/T93-1987 . BE 16 WASHER 16 a
14 _ GBfT6170-2000 ERMIe NUT M18 8
15 ‘GB/T6178-1986 _ TERBMIe NUTMI6 R
16 Bl. OFREEEE {F-R)ARTICULATION PIN 2
17 . PIN OF STEERING CYLINDER 1

18 _ . BINNRE FRONT FENDER 2
19 GB/15783-2000 BEME <50 "BOLT M8 = 20 q
20 TEATRY PiN .4
21 _ e __BE NAME PLATE 1
23 GBTEZ7-1986 R HVET 3 x5 - 7.
23 GB/TH 2000 1.6 x40 PIN 1.6 % 40 4
24 GB/T93-1967 BEg _WASHER 18 2
25" . GB/T5783-2000 CRieME =25 I BOLTMSB x 25 2
o5 v eLAMP (1) -




LS

BERSR
REAR FRAME




LS

FS e 8 L4 o
KEY PART NO. DESCRIPTION oryY
1 BFESERRESR PIN SHAFT 2
2 GB/T7940.1-1995 B MS x 1 GREASE NIPPLE M8 x 1 3
3 GB/T5783-2000 B M10 x 20 BOLT M10 x 20 3
4 GB/T97-1983 BE0 WASHER 16 3

5 S REAR FRAME 1

& GB/T5782-2000 AR M16 x 190 BOLT M16 x 190 8
7 GB/T93-1987 16 WASHER 16. 8
8 GB/TB170-2000 EaMmie NUT M18 8

g GB/T6176-1988 R MIB NUT M18 8
0 Bl. SRl Reai PINSHAFT 3
11 _ _  TER LOWER OSILLATING FRAME 1
12 GB/T91-2000 FO8186 PIVET 1.6 ; 8
13 ' @RV V SLEEVE 2 -
14 REN IV SLEEVE 2

56



LS

TR
BUCKET ASSEMBLY

57



LS

Fs ®5 EZF g

PART NO. DESCRIPTION aTy
1 FsimtE BUCKETASS' Y 1
2 FRASHTENER PIN FOR LINKAGE ROD 1
3 GB/T68-2000 SHER M8 x 1 GREASE NIPPLE M8 x 1 8
& GB/5783-2002 @ MI0 % 20 BOLT M10 x 20 2
5 GB/T93-1987 #E 10 WASHER 10 2
8 _ GBM97.5-2002 I M16 = 45 ~ BOLT M18 = 45. 2
7 _ I BUGKEY TEETH 5
8 GR/T93-1987 BEis WASHER 16 2
g QR/T6170-2000 ERMIS O NUTM20 2,
10 : FASHER EET PN FORLFT ARM 2




LS

T{eRBE K
WORKINMG EQUIPMENT ASSENBLY

58



LS

ks %= EW Sirhk
KEY PART NO. DESCRIPTION Ty
1 BEET 1 SLEEVE 4
2 ThHESNF LIFT ARM MODULE 3
3 AN ROCKER ARM 1
4 FASHFT RS PIN SHAFT 2
5 sE VI SLEEVE 1
8 e ‘il SLEEVE 2
7 I3 LINKAGE ROD |
8 BEESHESEE PIN SHAFT 1
g BE1 1 SLEEVE 2
i) B ST e PN SHART ; 2
1" GB/T7940.1-1985 A MS x 1 GREASE NIPPLE M8 x 1 5
12 GR/T5783-2000 £21 M10 x 20 . BOLT M10 = 20 _ 5
13  GB/T93-1987 WASHER 10 5




LS

EEEEAN
COUNTER WEIGHT ASSEMBLY

61



LS

B -
dl

5 £ = £ B2
KEY PART NO. , DESCRIPTION QTyY
1 BRSO COUNTER WEIGHT ASS® Y i
2 GB/T5782-2000 124 M20 = 150 BOLT M20 = 150 2
3 GB/T93-1987 20 WASHER 20 2
4 GB/T6170-2000 & M20 NUT M20 2
5 EEHRESRIAT CLAMPING BOLT 4
§ : PHRTEEE CLAMPING PLATE 2
7 GB/Ta170-2000 BRMe ' NUT M8 4
& GB/Tg93-1987 HE8s WASHER & 4
g _GBTg7A-2000 . B@Es _ WASHER 8 4

62



LS

BE RS
HOOD OF DIESEL ENGING




LS

Fes #“*s ZR &R
KEY PART NO. DESCRIPTION Qry
1 Runs HOOD OF DIESEL ENGINE 1
2 b=y o WINDOW LOCK 2
3 GR/T5783-2000 (B M2 x 40 BOLT M8 x 40 2
Z GB/193-1987 HBEE WASHER B B

5 GB/Te7.1-2000 8 WASHER 8 2
6 . _ BEhEERER (5) BRACKET{RIGHT) K
7 GRITB7B3-2000 B MIZ x 40 BOLT W12 x 40 2
8 GB/TS7.1-2000 nE12 WASHER 12 4
9 97w i EESIEREE () BRACKET(LEFT) 1
30 GB/T93-1987 BE1Z ' WASHER 12 2
1 GB/TE170-2000 ZRMI2 NUT Mi2 3
12 Py WINDOW 2




LS

HEEEE | |
STEERING WHEEL MODULE

65



LS

Fe e EF HuE
KEY PART NO. DESCRIFPTION aTyY
1 BaBE STEERING WHEEL 1
2 EnEESe SUPPORT 1
3 B STEERING WHEEL 1
"4 e 1= NUT 1

5 25 M10 % 20 BOLT M10 x 20 8
6 BE 10 WASHER 10 8




LS

R E R |
STEERING SYSTEM

87



LS

Fs #5 b4 ¥E

KEY PART NO. DESCRIPTION vy
1 e STEERING CEAR 1
2 ROoROHas STEERING CEAR CONNECTOR 1
3 o BOLT 4
% B 20 WASHER 20 8
5 e n) 2 SN T ] OIL RETURN PIPE OF STEERING CEAR 1
8 R hINE OIL INLET PIPE OF PRIORITY VALVE 1
7 =ERO PUMP CONNEGTOR. 1
8 ‘GR/T5782-2000 I MB x 70 BOLT M8 = 70 2
g GR/T3-1987 BEs _  WASHEH 8 2
0 o I CONNETOR 3
11 IR 12 WASHER 12 1
12 _ RERRESL 1 -CONNETOR OF PRIORITY VALVE 1
13 TERE 27 WASBHER 27 1
14 EEs I -CONNETOR OF PRIORITY VALVE 1
15 : ] WASHER 22 | 1
16 JB/T8870-1899 IERE 2232 CLAMP 22-32 1
17 EEThEsaLn 1 -STEERING CYLINDER CONNECTOR 1
18 L STEERINMG CYLINDER 1
18 FRINRE BOLT _ : 2
20 ORE 24 O-RING 24 4
21 EEILE e REAR.OIL, PIPE OF STEERING CYLIMBER 1
22 EOEpIEEEE FORE-OIL PIPE OF STEERING CYLIMDER 1
23 %@E&ﬁ%ﬂm% OIL INLET PIPE OF STEERING i
o4 ERRMRNERTES _ OIL PIPE OF STEERING CEAR TO PRIORITY VALIVE 1

68



LS

Femas |
ORBIT-ROLL VALVE

89



LS

Fe #E A HE
KEY PART NO. PESCRIPTION ary
1 GB70-85 PERTRETMS = 22 SCREW ME = 22 4
2 - GEY3-87 BES WASHER 8 4
3 YR JOINT 4
4 i) FRONT COVER 1
5 GB3452.1-82 O RUBNE43.7 = 2.65 O-RING 43,7 = 2,65 1
6 (381235-76 O RBEIE 26 x 2.4 O-RING 26 x 2.4 1
7 XEERE X SEAL RING 1
8 R SPACER 1
9 B SLIDE RING 1
10 TR& VALVE BOOY i
11 B CENTER PIN 1
12 (3B3452.1-82 O FUREI8 80 x 2.65 O-RING 80 x 2.85 1
13 e LSOLATING PLATE 2
14 = SLEEVE 1
15 s VALVE SPOOL 1
16 FAEED- SPRING PLATE )
17 = LSCLATING COVER 1
18 O T E O-RING 2
15 JiEasi DRIVE SHAFT i
20 P STATOR 1
21 B LOCATING COLUMN 1
22 = REAR COVER 1
23 w5 COPPER SPACER 7
24 Eie ggLT g

25 TRLEET TTSPACER 1

28 y ﬁa’-ﬁz " 4 / BOTOR 1
27 N SNAP RING 1
28 R T BETAINER 1
29 CaEE | BPHING 1
30 GB305-64 P SSTEEL SALL 1
31 ol CHECK VALVE 80DY 1




LS

PRIORITY VALVE ASSEMBLY

B

g



LS

it

Fe &E 28 308 7
KEY PART NO. DESCRIPTION Qry
1 o CONNCTOR 1
2 e SPRING 1

= 3 b=l SPACER 1
4 it VALVE ROD ]
5 Oy O-RING 1
5] Bix VALVE BODY 1
7 OmE O-RING 1
8 =<1 SCREW 1
] onE O-RING 1

10 il st THREAD PLUG 1
1 fa)iil::] O-RING 1
12 EE SLEEVE _ 1
13 =T VALVE SPOOL 3
14 Sigus SPRING i
15 iR SPACER 1
i6 g SPAING i
THREAD PLUG 1

72



LS

¥ [ R
STEERING




LS

Fe "e E a2
KEY PART NO. DESCRIPTION Qry
1 EOdils STEERING CYLINDER BODY 1
2 BEE BUSHING i
3 e LOCKING NUT 1
4 I35 LOCKING WASHER 1
5 YRR Y-RING 1
8 e | SEAL RING. 1
7 YRS T Y-RING i
8 Pt PISTON 1
9 B ORE ) O-RING 1
10 YEE Y-RING 1
1 o kil O-RING 1
12 . SaE i __BUSHING 1
— —~ 5 - —~ENG :
14 Hitgs FABRICTE SEALING 1
15 - . L omE O-RING 1
16 SRA SUPPORTING RING 1
17 5 CYLINDER NUT 1
18 ; : et _  DUSTPROOFRING 1
12 ' ' g ' ' FISTON ROD T
20 KT JOINT BEARING 1
21 — e . RING SNAP 1
2. BE SNAP RING 1

1

23 pE SNAP RING

74



LS

TERBRERS
IMPLEMENT HYDRAULIC SYSTEM

75"



LS

FZ &= £ BE

KEY PART NO. DESCRIPTION QTy
1 BESRESL CONNECTOR OF STEERING CEAR 3.
2 GR/T5783-2000 B ME x 25 BOLT M8 x 25 2
3 GB/Ta3-1987 RE 8 WASHER 8 2
4 S AN BIRERE RETURNDOIL HOSE OF HYDRAULIC TANK ~ 1
5 R RERaETE INPLUT TUBE OF PRIORITY VALVE 1
6 GR/T5783-2000 £ M10 x 30 BOLT M8 x 30 B
7 GBITO3-1987 BE10 WASHER 10 B
8 Fotm0 CONNECTOR T
.9 o SHHBHERES OIL INLET PIPE OF GEAR PUMP 1
0. JB/T8670-1599 B 35-51 CLAMP 35-51 2
1 WO CLONNE CTOR 1
12 ST e OILINLET PIPEOF PRIORITY VALVE . 1
13 W E RS RE OIL INLET PIPE OF VALVE 1
14 HiseimREsi 1 1 -CONNEGTOR 1
15 - iR 27 WASHER 27 1
16 JB/TBB70-1539 E3E 22-32 CLAMP 22-32 4
17 HRRIREY CLAMP PING PLATE 1
18 it PRIDRBITY VALVE 1
19 LS RORERRHERERE OIL PIPE OF CONTROL VALVE 1
20 GBIT5783-2000 $RIEMI2 x 50 BOLT M12 x 50 4
21 (B/Tg3-1987 W12 WASHER 12 4
2 :ﬁ?&a‘é” I 1 -THREE-WAYOCLILTUBE 1
23 =& THREE-WAYCIL TURE 1
24 WASHER L 2
25 FNUTM22 « 15 z
26 (Il PIPE OF LIFTING CLPINDER 4
27 L 1 QILPIPE OF VALVE TO THREE-WAYOIL TUBE 1
28 |7 T -OIL PIPE OF LIFTING CYDINDER Z
29 | I -0IL PIPE OF LIFTING CYDINDER 2
30 SERE | . _I -OIL PIPE OF DUMP CYDINDER 1
3 - S T TH-OIL FIPE OF DUMP YDINDER K
32 S QIL PIPE OF DUMP CYDINDER 4
33 CIRMBEE M1B % 1.5 BOLT M18 = 1.5 6
34 ORIE 24 O-RING 24 " 1z
35 SEEIRE 1 1 -CONNECTOR T
36 Goe WASHER 22 _ 8
37 SIS T I -CONNECTOR 1
ag DB 1 -CONNECTOR 2
39 ZEE—FED I -PIL PIPE OF VALVE TO THREE-WAY: ou. TUBE 1
40 SEIEEE I -CONNECTOR 2
41 R RTHERE RETURN OIL HOSE OF HYDRAULIC TANK 1
42 HEFUMET LIFT ARM CYLINDER 2
43 B={iT DUMP CYLINDER 1
At ) 1 - MULIT-WAY VALVE 9

76



LS

B S} L .
DUMP CYINDER




LS

FE %5 BE e
KEY PART NO. DESCRIPTION . QTy
1 BIMTALA DUMP CYLINDER BODY 1
2 BEE BUSHING 1
3 508 LOCKING NUT 1
4 IRt LOCKING WASHER 3
5 YR Y-RING 1
8 1E3EeE SEAL RING 1
[ YRR VRNG A
8 o PISTON 1
9 OB C-RING 1
10 YEIE Y-RING i
1t ORE O-RING 1
12 SaE BUSHING 1
13 Y Uy Y-RING 1
14 W FABRICTE SEALING 1
15 joF:< ]  O-AING L 1
18 ST SUPPORTING RING 1
iz Fe CYLINDER NUT 1
18 Mo DUST PROOF RING . i
18 E PISTON ROD i
20 HEE BUSHING 1
21 PR SNAP RING 1
22 BRE SNAP RING 1




LS

AR AT
LIFT ARM CYINDER.




LS

FE ®3 Z8 3
KEY PART NO. DESCRIPTION ary
1 HEE BUSHING 1
2 HEFLETETHE CYLINDER BODY 1
3 o LOCKING NUT 1
4 1R E LOCKING WASHER 1
5 Y 35 Y-RING 1
5 i SNAP RING 1
7 5] SEAL AING 1
8 Y R Y-RING i
9 % _ SNAP RING 1
10 = PISTON 1
11 ons C-RING i
12 _YR@E Y-RING 1
i3 ORE O-RING 1
14 B2hE BUSHING 1
15 YRm __Y-RING L3
16 T FABRICATE SEALING 1
17 o 1| O-RING . 1
18 LRIR SUPPORTING RING. 1
15 EE CYLINDER NUT i

20 pnig DUST PROOF RING i
21 EEH PISTON ROD 1




LS

HRR
GEAR PUMP

at



LS

5 o Lk ord &2

KEY PART NO. DESCRIPTION QTyY

1 (3B893.1-86 E ALz R SNAP RING A42 1

2 BRI SD25 x 45 %10 = 12 SKELETON TYPE OIL 1
3 25 NUT 1
4 CBGi-03 = FRONT COVER 1
5 oREB O-RING 2
. 8 CBG1-08 5 SIDE PLAT 2
7 GBT19-86 B PIN 3
8 CBG1050-08 =ik PUMP BODY 1
CBG1025-07 ik PUMP BODY 1
CBG10T6-06. =N PUMF BODY i
9 CBG1-02 B SHAFTSEAT 2
10 TR NEEDLE ROLLER BEARING . 4
11 CBG1-04 BHE O-RING 3
12 CBGi-05 HE SNAP RING 4
13 CBE1-07 FHEEH DRIVE GEAR 1
14 CBG1-13 = THREAD PLUG B
i5 CBGi-10 S REAR COVER |
158 CBGI-14 BE WASHER . 4
17 "GB70-85 By T M14 < 75 SCREW M4 = 75 P
FEYTM14 < 85 SCREW Mi4 x BS 4
ERETMA4 = 90 SCREW M14 = 90 4
78 CBGT-09 P DRIVEN GEAR 1




LS

WRRAMHZER
SUPPORT,DRIVING SHAFT OF PUMP

i :



LS

B %5 =% BE
KEY PART NO. DESCRIPTION QryY
1 WENEEES . CONNECTING FLANGE 1
2 GB/T276-94 #6209 BEARING 6209 2
3 WYL4.0-E.16-8 RS CONNECTING BRACKET 1
4 T JB7940.1-1995 SHFR M10 x 1 GREASE NIPPLE M10 x 1 1
5 GBE94.1-86 = d42 SNAP RING d42 1
6  GB/TY3-1987 0Eg 12 WASHER 12 8
7 GBIT5783-2000 Mz x40 BOLTMiZ % 40 4
8 GR/T5783-2000 $Zie M12 x 50 BOLT M12 = 50 4
9 GB/TY7.1-2000 BE12 WASHR 12 4
16 GB/16170-2000 by M2 NUT Mi2 _ 2
1 FETHE DRIVING SHAFT OF PUMP i
12 GB/T5783-2000 SR M8 x 30 BOLT Mg x 30 8
3 GET93-1987 BES WASHER 8 8




LS

470 |
LOADER VALVE ASSEMBLY

1§ ﬁ‘@i Tk @\ﬂ /@
SR -




LS

Fe = E4 g
KEY "PART NO. DESCRIPTION aTy
1 HRRE Oil INCET VALVE 1
2 HRORHE REVERSING VALVE 2
3 B (OR) O-VALVE SPOOL 2
4 GB1235-76 ORBHE 24 = 2.4 O-RINGZd x 2.4 4
5 PELE DUST PROOF RING 4
] = i) SUPPORT 2
7 GB93-87 BE6 WASHER 6 8
8 GB70-85 BEIM6 SCREW M6 8
9 _ {5 55 QI RETURN VALVE 1
10 GB93-67 W 14 WASHER 14 B
i1 GB5175-86 EE M4 NUT Mi14 8
12 5w . BERie G o BOLT 4
13 GB1235-76 OBBRIE TS = 3.1 O-RING 75 x 3.1 3
14 g PLATE 2
15 . gy SPRING PAD &
18 BEE "SPRING ' 2
17 Bt SET SCREW 2
18 e COVER _ 2
18 TR CHECKVALVE 2
20 - BOimess SPRING 2
21 GB1233-76 _OfnmeE O-RING 2
22 F=rallani _ COVER 2
23 T (U 48 3

MAIN SAFETY VALVE




LS

Z2id
SAFETY VALVE

1617

87



LS

g #= a3 #E
KEY PART NO. BESCRIPTION Qry
1 HERE NUT 1
2 SRR NUT 1
3 - EE VALVE BLOCK 1
4 GB123576 ORBEE 10 * 1.8 O-RING 10 = 1.9 i
5 Bk SPBNING - 1
& BHR VALVE i
7 e VALVE SEAT 3
8 GB1235-76 ORTHB22 x 24 O-RING22 = 2.4 t
] GB81235-78 ORBHE12 < 1.9 O-RING 12 x 1.9 1
16 ShnEs SPRING i
11 =T SPOOL 1
12 il CONE VALVE 1
12 = SLEEVE i
14 Brmes SLEEVE 1
5 GR1238-76 ORI 24 x 2.4 O-RING 24 x 24 i
15 e SNAP RING 1
17 GB1235-75 OUBFEIR 16 x 1.9 O-AING 16 x 1.9 1




LS

THEBMEE
WORKING CONTROL SYSTEM

B9



LS

FS

HE

B8

ua

KEY PART NO. DESCRIPTION ary
1 BRAISERR OPETATION HANDLE 2
2 R = L I HANDLE GROUP 2
3 GB8Y4.1-86 R 4 SHAP RING 14 £
4 GB/T5783-2000 ke M0 % 30 BOLT M0 = 30 3
5 GRITE170-2000 REM10 NUT M10 2
8 B 10T ST BEARING 2
7 TEREET 1 BAND GROUP i
8 GRITE783-2000 2 MB x 25 BOLT M8 = 25 4
9 GRT93-1087 588 WASHER & _ 4
18 Py LOADER OPERATION CAELE 2
1% BRI YOKE 2
12 6 > 30 BN SHAFRT 8 » 30 2
13 GHRTIT1-2000 WA WASHER S 2
14 GB/T91-2000 FHHE 2.8 SPUTPINZ2B 2




LS

BlHBER R
ENGINE OIL TANK ASSEMBLY

a1



LS

FE M8

Fs “H2 BER d-
KEY PART NO. DESCRIPTION aTy
1 BHEER (57) REAR MUD GUARD(RIGHT) 1
2 Fabe: S OIL TANK 4
3 GR/T5783-2000 B M8 = 15 BOLT M8 = 15 4
4 GB/193-1987 TRES WASHER 8 4
5 R OEMan OIL FILTER SCREEN 1
[ GBITE783-2000 $2e M14 = 30 BOLT M{4 x 30 4
7 GB/T03-1987 BE 14 WASHER 14 X
8 NIRRT Ol LEVEL METER 1

9 ' L _ SkrERgs OIL LEVEL METER BOLT 2
10 WYLS.O-E81 b s oy DRAIN VALVE SPCOL 1
11 O SUCTION OIL 9
12 GRITEE-2000 BEIM5 x 10 SCREW M5 x 10 2
13 o ] HRDERE SEALIN SPACER 1
14 GBIT5783-2000 21 M8 x 30 BOLT M8 x 30 10

15 _ e EEOaEE SCREEN COVER 1.
1€ GB/T97.3-2002 WEs WASHER 8 4
17 @ABAE170-2000 NUT M8 4

g2



LS

SRR
FUEL TANK ASSEMBLY

flS
“’Lﬂz '

a3



LS

= %= B g
KEY PART NO. DESCRIPTION QrY .
1 EREE (5 REAR MUDGUARD(LEFT) 1
2 R FUEL TANK ASS* Y 1
3 GB/T5783-2000 i M8 x 15 BOLT M8 = 15 4
4 GRIT93-19587 BEa WASHER 8 g
5 NEmOssREE OIL FILTER SCREEN 1
5 GB/T5783-2000 Bie M14 x 30 BOLT Mid = 30 4
7 GB/T93-1987 HE TWASHER 14 q
8 RO OUTLET FILTER 1
9 EEREHIED OUTLET PIUG 1
10 _ : BRI OIL LEVEL METER i
11 GE/TE170-2000 I MB NUT M8 4
12 GR/TE7.1-2002 s L WASHERS 4
13 GB/T5783-2000 Ze M8 x 30 BOLT M8 x 30 4
14 WYL3.0-E 8-1 HoBpatG DRAIN SPQOL i




LS

RABER
CONSOLE SUPPORT ASSEMBLY

g5



LS

Fs %= R wnE
KEY PART NO. DESCRIPTION aQry
1 GBIT5783-2000 e M8 x 20 BOLT M8 = 20 g
2 G8/Ta3-1987 BB WASHER 8 8
3 SHgak REAR FLOOR MODULE 1
3 thRE MID FLOOR MODULE 1
5 HjkE FRONT FLOOR MODULE 1




LS

CAGE ASSEMBLY

Cr

a7



LS

ES #5 2% HE
KEY PART NO. DESCRIPTION QTyY

1 Bps CAGE T
2 % o REVERSE MIEROR ASS” ¥ 2

3 iRsae WIPER 1

) N FAN 3

5 PhEn RUBBER SPACER i

8 GB/T5783-2000 2 M10 % 40 BOLT MiC x 40 4

7 GB/TS3-1987 BE10 WASHER 10 Z

g GB/TO7.1-2002 wE 12 WASHER 12 4

98




LS

BB
SEAT ASSEMBLY




LS

5 4= =i -]
KEY PART NO. DESCRIFTION o
1 _ it el SEAT ASSEMBLY
2 GB/T5783-2000 §BE M12 x 20 BOLTMS x 25 -
3 GB/TS3-1987 0 12 WASHER 12
4 R2H SAFETY BLET

100




LS

CAGE GROUP CONSCLE SUPPORT

BREERAS

101



LS

Fs #s ZIR i

KEY PART NO. DESCRIFTION Qry
1 B TRUMPET 2
2 FIWENE ENGINE DIL MANOMETER i
3 AEGE HEXANGULAR SCREW OF INSIDE 4
4 YRRKEL ASHTRAY 1
5 A v ] GENIAL BREEZES 1
8 EI T TUAN TO FACE THE LIGHT SWITCH 1
7 BERF< " GENIAL BREEZES GWITGH 1
8 BIRYIFR EX-HEADLIGHT SWITCH 1
9 _iEED, .. __Ropio . 1
[ iR ' " POINT SMOKE DEVICE i
11 1

RESUBIKTFR PARE WATER SWITCH

162



LS

R ERL |
CONTROL PANEL ASSEMBLY

13

103



LS

Fe H= B e
KEY FPART NO. DESCRIPTION QTyY
! MEENTI STEER WHEEL COVER{1) 1
2 ik e S 8 SYEER WHEEL COVER{T) 1
3 Fsrss FAMNER SWITCH _ 1
4 BalET= WLPER SWiTGH 1
5 ZEmERT L-STEERING INDICATING LIGHT 1
8 DR CONTHOL PANEL AS3” Y i
7 CHEERETL] F-STEERING INDICATION LIGHT i
8 BT REAR |AMP 1
N TR CEILING |AMP SWITCH 1
10 BiEEry] BRAKE INDICATING LIGRT 1
1 13 B0OREW 14
2 ks ELECTRIC LOCK 1
13 BE RURBEH SLEEVE 4

i



LS

HSRE
ELECTRIC SYSTEM

105



LS

Fs #s R 2
KEY PART NO. DESCRIPTION QrTyY
1 BIAYIER HEAD LIGHT ASS’ Y a
2 HR HORN ASS’ Y 1
3 St WIPER 1
4 MERSH CONTROL PANEL 885" ¥ 1

S RARE HORN BUTTORN 4
8 BAO REAR LAMP ASS’ Y 1
7 BHE FAN i
8 BIER, WARNING MAGHINE 1

9 EEL STATOR b
10 e kes SENSING RLUG FOR DIl 1
11 HREE SENSING PIUG FOR COOLANT TEMEPER ATURE 1
12 Pl ALTERNATOR WITHOUT BRUSH i
13 B ACCUMULATOR 2
14. BFETS ELECTRIC GOVERNCOR i
15 LB RR ELECTRIC GOVERNOR _ i
i6 ZoDOER e HARHESS CABLE 1
17 BEs WASHER 8 10
18 {26 M8 « 16 BOLT M3 x 16 . 4
19 BT BATTERY CHASSIS GROUND T
20 BEEBS BATIERY WIRE 1
21 EENSERRNOEES BATIERYWIRE i
22 BEMSonl LEEs BATTERY WIRE 3
23 B0 REAR LAMP 2
24 1
25 &
285 2
27 5
28 7
29 4

106



SZNM

QINGZHOU SHANZHUANG MACHINERY CO.,LTD.

Add: No.1 Yintai street Qingzhou North Road,Qingzhou ,
Shandong,china.

Tel (Fax): +86-536-6131728 3526015

mobile: +86-13953626023 13793661507

Web: www.cszmc.com

QQ: 1665589999

E-mail:cszmc@hotmail.cn



	SZM920中英文图册_页面_001
	SZM920中英文图册_页面_002
	SZM920中英文图册_页面_003
	SZM920中英文图册_页面_004
	SZM920中英文图册_页面_005
	SZM920中英文图册_页面_006
	SZM920中英文图册_页面_007
	SZM920中英文图册_页面_008
	SZM920中英文图册_页面_009
	SZM920中英文图册_页面_010
	SZM920中英文图册_页面_011
	SZM920中英文图册_页面_012
	SZM920中英文图册_页面_013
	SZM920中英文图册_页面_014
	SZM920中英文图册_页面_015
	SZM920中英文图册_页面_016
	SZM920中英文图册_页面_017
	SZM920中英文图册_页面_018
	SZM920中英文图册_页面_019
	SZM920中英文图册_页面_020
	SZM920中英文图册_页面_021
	SZM920中英文图册_页面_022
	SZM920中英文图册_页面_023
	SZM920中英文图册_页面_024
	SZM920中英文图册_页面_025
	SZM920中英文图册_页面_026
	SZM920中英文图册_页面_027
	SZM920中英文图册_页面_028
	SZM920中英文图册_页面_029
	SZM920中英文图册_页面_030
	SZM920中英文图册_页面_031
	SZM920中英文图册_页面_032
	SZM920中英文图册_页面_033
	SZM920中英文图册_页面_034
	SZM920中英文图册_页面_035
	SZM920中英文图册_页面_036
	SZM920中英文图册_页面_037
	SZM920中英文图册_页面_038
	SZM920中英文图册_页面_039
	SZM920中英文图册_页面_040
	SZM920中英文图册_页面_041
	SZM920中英文图册_页面_042
	SZM920中英文图册_页面_043
	SZM920中英文图册_页面_044
	SZM920中英文图册_页面_045
	SZM920中英文图册_页面_046
	SZM920中英文图册_页面_047
	SZM920中英文图册_页面_048
	SZM920中英文图册_页面_049
	SZM920中英文图册_页面_050
	SZM920中英文图册_页面_051
	SZM920中英文图册_页面_052
	SZM920中英文图册_页面_053
	SZM920中英文图册_页面_054
	SZM920中英文图册_页面_055
	SZM920中英文图册_页面_056
	SZM920中英文图册_页面_057
	SZM920中英文图册_页面_058
	SZM920中英文图册_页面_059
	SZM920中英文图册_页面_060
	SZM920中英文图册_页面_061
	SZM920中英文图册_页面_062
	SZM920中英文图册_页面_063
	SZM920中英文图册_页面_064
	SZM920中英文图册_页面_065
	SZM920中英文图册_页面_066
	SZM920中英文图册_页面_067
	SZM920中英文图册_页面_068
	SZM920中英文图册_页面_069
	SZM920中英文图册_页面_070
	SZM920中英文图册_页面_071
	SZM920中英文图册_页面_072
	SZM920中英文图册_页面_073
	SZM920中英文图册_页面_074
	SZM920中英文图册_页面_075
	SZM920中英文图册_页面_076
	SZM920中英文图册_页面_077
	SZM920中英文图册_页面_078
	SZM920中英文图册_页面_079
	SZM920中英文图册_页面_080
	SZM920中英文图册_页面_081
	SZM920中英文图册_页面_082
	SZM920中英文图册_页面_083
	SZM920中英文图册_页面_084
	SZM920中英文图册_页面_085
	SZM920中英文图册_页面_086
	SZM920中英文图册_页面_087
	SZM920中英文图册_页面_088
	SZM920中英文图册_页面_089
	SZM920中英文图册_页面_090
	SZM920中英文图册_页面_091
	SZM920中英文图册_页面_092
	SZM920中英文图册_页面_093
	SZM920中英文图册_页面_094
	SZM920中英文图册_页面_095
	SZM920中英文图册_页面_096
	SZM920中英文图册_页面_097
	SZM920中英文图册_页面_098
	SZM920中英文图册_页面_099
	SZM920中英文图册_页面_100
	SZM920中英文图册_页面_101
	SZM920中英文图册_页面_102
	SZM920中英文图册_页面_103
	SZM920中英文图册_页面_104
	SZM920中英文图册_页面_105
	SZM920中英文图册_页面_106
	SZM920中英文图册_页面_107
	SZM920中英文图册_页面_108
	SZM920中英文图册_页面_109
	SZM920中英文图册_页面_110
	SZM920中英文图册_页面_111

